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DECLARATION OF TEST RESULTS

No: EEA - 2100 - 0073

The fire resistance test was carried out for the product as described below at Efectis Era Avrasya
Test Laboratory on 06.08.2021 in accordance with the test standard:

DIN 4102-12:1998

Cable Supporting System — Power cables fixed on cable trays and cable ladders

FIRE RESISTANCE CLASSIFICATION
CABLE POSITION 1 POSITION 2 POSITION 3 POSITION 4 POSITION 5
TRAYS K60A 600203 K75A20012551 | K75A200108S1 | K40A20020S | K60A20015552
CABLE TYPE (NJHXCH (N)HXCH (NJHXCH (NJHXCH (NJHXCH
4x50/25 4x50/25 4x50/25 4x50/25 4x50/25
TIME (MIN.) 42 90 63 48 90
CLASS. E30 E90 E60 E30 E90
CABLE POSITION 6 POSITION 7 POSITION 8 POSITION 9 POSITION 10
TRAYS K60M40020 K40M400155 K40A40020S | K60A30015552 | K60A40015852
CABLE TYPE (NJHXCH (NJHXCH (NJHXCH (NJHXCH (N)HXCH
4x50/25 4x50/25 4x50/25 4x50/25 4x50/25
TIME (MIN.) 77 77 44 90 90
CLASS. E60 E60 E30 E90 E90
CABLE POSITION 11 POSITION 12 POSITION 13 POSITION 14
TRAYS K75A400125S1 K40A30020S K60A30015 K75A300125S1
CABLE TYPE (NJHXCH (NJHXCH (NJHXCH (NJHXCH
4x50/25 4x50/25 4x50/25 4x50/25
TIME (MIN.) 90 39 38 58
CLASS. E90 E30 E30 E30
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This document is a declaration of test results and does not represent
any type of approval or certification of the product. All details related to
product specifications and field of applications are described in the
report No: RFTR21162.




